FCC Part 15.407 Test Report

1.Emission Bandwidth Measurement

Test Mode Test Channel Ant EBW[MHZ] LimitfMHz] Verdict
11A 5180 Antl 19.97 PASS
11A 5200 Antl 19.84 PASS
11A 5240 Antl 19.94 PASS

11IN20SISO 5180 Antl 19.91 PASS
11IN20SISO 5200 Antl 19.94 PASS
11IN20SISO 5240 Antl 19.91 PASS




FCC Part 15.407 Test Report

Agilent Spectrum Analyzer, - Occupied BW

Emission Bandwidth Measurement_11A 5180 Antl

i RL RF S0Q AC SEMNSE:PULSE ALIGHN AUTO 05:47:30PM Oct 24, 2017
ICenter Freq 5.180000000 GHz Center Freq;: 5.180000000 GHz Radio Std: None Frequency
——~ Trig:Free Run Avg|Hold: 111
| HIFGain:L ow #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBldiv Ref 20.00 dBm
Log
100 Center Freq||
0o 5.180000000 GHz
-10.0 ot T A
20.0 NH\\J'MV
-30.0 rj.ﬂr \\h\
-40.0
500 Wﬂmw\-ﬂwum mr’/ \A s e o ]
£0.0
-70.0
Center 5.18 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 M
Auto Man
Occupied Bandwidth Total Power 7.85 dBm
16.825 MHz Freqofteet
Transmit Freq Error -22.191 kHz OBW Pawer 99.00 % OHz
x dB Bandwidth 19.97 MHz x dB -26.00 dB
MSC STATUS

Emission Bandwidth Measurement_11A 5200 Antl

Agilent Spectrum Analyzer, - Occupied BW

i RL RF S0@ A SENSE:PULSE ALIGN AUTO 05:50:10PM Oct 24, 2017
Icenter Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBldiv Ref 20.00 dBm
0g
100 CenterFreq||
0.00 5.200000000 GHz
-10.0 WWWWFHIN-VWW T ]
=200
-30.0 fﬂj \‘\\
-40.0
i PR LNY ml"’""l\a/f \Ulrn\'“’\ LT
MW“ ¥ T T i W’JI’%M,,
£0.0
-70.0
Center 5.2 GHz Span 40 MHz CF Step
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 MHz
Auto Man
Occupied Bandwidth Total Power 7.59 dBm
16.750 MHz Freqoffset
Transmit Freq Error -2.194 kHz OBW Pawer 99.00 % OHz
x dB Bandwidth 19.84 MHz x dB -26.00 dB

MSG

STATUS
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Emission Bandwidth Measurement_11A 5240 Antl

Agilent Spectrum Analyzer - Occupied BW

i FRL RF 08 AC SEMNSE:PLULSE ALIGHN AUTO 05:52:28PM Oct 24, 2017
|Center Freq 5.240000000 GHz Center Fraq: 5.240000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
og
100 Center Freq||
0.00 5.240000000 GHz
100
s r’WMM |y .
300 / \
400
£0.0 i F{“”“\uaf"m"“’j H\V"“”M“‘J‘JWU -
| Al ]
0.0
700
Center 5.24 GHz Span 40 MHz CFSt
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 Mo
Auto Man
Occupied Bandwidth Total Power 7.31 dBm
16.878 MHz Freqoftset
Transmit Freq Error -39.094 kHz OBW Power 99.00 % OHz
x dB Bandwidth 19.94 MHz x dB -26.00 dB
IMSG STATUS

Emission Bandwidth Measurement_11N20SISO_5180_ Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SENSE:PLULSE ALIGN AUTO 06:05:15PM Oct 24, 2017
ICenter Freq 5.180000000 GHz Center Freq;: 5.180000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg[Held: 11
| #IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
Center Freq|]
5180000000 GHz
/‘LM‘”MWMWU\
-20.0
-30.0 j// \‘\l
-40.0
A0 it ,ﬂuj \t.w'rh P
e 7 ST I ]
0.0
=00
Center 5.18 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 M
Auto Man
Occupied Bandwidth Total Power 7.62 dBm
17.735 MHz FreqOffse
Transmit Freq Error 18.194 kHz OBW Power 99.00 % OHz
x dB Bandwidth 19.91 MHz x dB -26.00 dB
MSG STATUS
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Emission Bandwidth Measurement_11N20SISO 5200 Antl

Agilent Spectrum Analyzer - Occupied BW
| RL RF S0Q  AC

SEMSEPULEE ALIGN AUTO 06:09:22 M Oct 24, 2017

|Center Freq 5.200000000 GHz Center Freq: 5200000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.200000000 GHz
-100 %MMMWMNH\\

50.0 WW" e s i o )
-B0.0
-70.0
Center 5.2 GHz Span 40 MHz
Res BW 200 kHz #VBW 620 kHz sweep 1ms|| , CFStep
Auto Man
Occupied Bandwidth Total Power 7.17 dBm
17.724 MHz Freqoffse
Transmit Freq Error 25.010 kHz OBW Power 99.00 % OHz
x dB Bandwidth 19.94 MHz x dB -26.00 dB
IMSG STATUS

Emission Bandwidth Measurement_11N20SISO_5240 Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SENSE:PLULSE ALIGN AUTO 06:11:51PM Oct 24, 2017
ICenter Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg[Held: 11
| #IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
Center Freq|]
5240000000 GHz
-20.0
-30.0 fjj \l\
-40.0
A00 n PP n-\:‘f \\W\h\.nﬂmr‘\ A
BT it
0.0
=00
Center 5.24 GHz Span 40 MHz CF st
Res BW 200 kHz #VBW 620 kHz Sweep 1ms 4000000 M
Auto Man
Occupied Bandwidth Total Power 7.12 dBm
17.737 MHz FreqOffse
Transmit Freq Error 18.492 kHz OBW Power 99.00 % OHz
x dB Bandwidth 19.91 MHz x dB -26.00 dB
MSG STATUS
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2.0ccupied Bandwidth Measurement

Test Mode Test Channel Ant OBW[MHZz] LimitfMHz] | Verdict
3.Maximum Conduct Output Power

Test Test Level 10log(1/x) Factor Power Limit .

Mode channel | A" | [dBm] [dB] [dBm] [dBm] | Verdict

11A 5180 Antl 6.41 0.00 6.41 23.98 PASS

11A 5200 Antl 6.19 0.00 6.19 23.98 PASS

11A 5240 Antl 5.94 0.00 5.94 23.98 PASS
11IN20SISO 5180 Antl 6.54 0.00 6.54 23.98 PASS
11IN20SISO 5200 Antl 6.04 0.00 6.04 23.98 PASS
11N20SISO 5240 Antl 6.11 0.00 6.11 23.98 PASS
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Maximum Conduct Output Power_11A 5180 Antl

Agilent Spectrum Analyzer - Channel Power

i RL RF So0%  Aac SEMSE:PLLSE ALIGMN AUTO 05:48:23PM Oct 24, 2017
|Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hoeld: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.180000000 GHz
400 . il .
200 I;!(w \f.'.
-30.0 JJ/' \”1'“
-4n0 m‘*’ 'FW
00 M LT
£0.0
-70.0
Center 5.18 GHz Span 39.94 MHz CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3990000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.41 dBm s19.97 MHz [} -66.59 dBm 1z |} 0Hz
MSG STATUS

Maximum Conduct Output Power_11A 5200_Antl

Agilent Spectrum Analyzer - Channel Power

il RL RF Soq Al SENSE:PULSE] ALIGN AUTO 05:51:03PM Oct 24, 2017
ICenter Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dBidiv Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.200000000 GHz
-10.0 Ay A S Y
| s Y
=200 i
-30.0 j x-\]h
-40.0 M M;ITHW' sl y Mw”"""w‘-ﬂ"‘.'[hm%
A0.0
£0.0
-70.0
Center 5.2 GHz Span 39.68 MHz CF Step
Res BW 1 MHz #/BW 3 MHz Sweep 1ms 3.958000 Mtz
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.19 dBm s19.84 MHz [} -66.79 dBm 1z |} 0Hz

IMSG

STATUS
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Maximum Conduct Output Power_11A 5240 Antl

Agilent Spectrum Analyzer - Channel Power

il RL RF So@  AaC SEMSE:PLLSE ALIGM AUTO 035321 PM Oct 24, 2017
ICenter Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Held: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
og
100 Center Freq||
0.00 5.240000000 GHz
100 =
200 .ﬂ‘w ‘Nq‘nu
'u
-30.0 ‘“.ﬂ‘r WL
00 Pt
Wl G
500 M
0.0
-70.0
Center 5.24 GHz Span 39.88 MHz CFSt
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3988000 M‘,’_g
Auto Man
Channel Power Power Spectral Density
Freq Offset
5.94 dBm /19.94 mHz ||} -67.06 dBm mz |} 0Hz
MSG STATUS

Maximum Conduct Output Power_11N20SISO_5180_ Antl

Agilent Spectrum Analyzer - Channel Power

i RL RF So0%  Aac SEMSE:PLLSE ALIGMN AUTO 06:06:08PM Oct 24, 2017
|Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hoeld: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.180000000 GHz
00 B it ™,
200 /
30.0 ; \
40.0
. WW‘-‘W"‘\" wm\‘w
£0.0
-70.0
Center 5.18 GHz Span 39.82 MHz CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3982000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.54 dBm s19.91 MHz [} -66.45 dBm 1z |} 0Hz
MSG STATUS
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Maximum Conduct Output Power_11N20SISO_5200_ Antl

Agilent Spectrum Analyzer - Channel Power

il RL RF So@  AaC SEMSE:PLLSE ALIGM AUTO 06:10:15PM Oct 24, 2017
ICenter Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Held: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.200000000 GHz
00 // e \
20.0 .
30.0
40.0 N‘"er \w
PR LA
0.0
-70.0
Center 5.2 GHz Span 39.88 MHz CFSt
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3988000 M‘,’_g
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.04 dBm /19.94 MHz ||} -66.96 dBm mz |} 0Hz
MSG STATUS

Maximum Conduct Output Power_11N20SISO_5240_ Antl

Agilent Spectrum Analyzer - Channel Power

i RL RF So0%  Aac SEMSE:PLLSE ALIGMN AUTO 06:12:44 PM Oct 24, 2017
|Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hoeld: 1001100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.9 dB
10 dB/div Ref 20.00 dBm
Log
100 Center Freq||
0.00 5.240000000 GHz
00 S
-20.0 // \\‘
30.0 ;‘4 .\
B TR N =TT T
50.0
£0.0
-70.0
Center 5.24 GHz Span 39.82 MHz CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 3982000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.11 dBm s19.91 MHz [} -66.88 dBm 1z |} 0Hz
MSG STATUS




FCC Part 15.407 Test Report

4.Maximum Power Spectral Density

Test Test Ant Level 10log(1/x) Factor PSD Limit Verdict
Mode Channel [dBm/MHZz] [dB] [dBmM/MHZ] [dBm/MHZz]
11A 5180 Antl -4.94 0.00 -4.94 11.00 PASS
11A 5200 Antl -4.92 0.00 -4.92 11.00 PASS
11A 5240 Antl -5.29 0.00 -5.29 11.00 PASS
11IN20SISO| 5180 Antl -4.76 0.00 -4.76 11.00 PASS
11N20SISO| 5200 |Antl -5.38 0.00 -5.38 11.00 PASS
11IN20SISO| 5240 Antl -5.35 0.00 -5.35 11.00 PASS
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Maximum Power Spectral Density TNVN_11A 5180 Antl

Agllerlt Spectrum Analyzer Swept SA

RL S0G  AC SEMSERULSE ALIGN AUTO 05:48:47 PM Oct 24, 2017

||Center Freq 5 180000000 GHz | Avg Type: RMS wece[[2za5¢6| requency
PHO: Fast —+— 1rig: Free Run Avg|Hold: 1010 TYPE M okt
IFGain:Low #Atten: 30 dB DET|A A A A S A
Auto Tune
Ref Offset 0.9 dB Mkr1 5.178 84 GHz
10dB/div  Ref 20.00 dBm -4.938 dBm
JLog
Center Freq
100 5180000000 GHz
000 1 ]
! StartFreq
00 W I m 5.160030000 GHz
0 StopFreq
5.199970000 GHz
-30.0 ’h i
) | “ “fh CF Step
. ! %WWMW 3.994000 MHz
A00 ,J
F00 Freq Offset
0 Hz
700
Center 5.18000 GHz Span 39.94 MHz
Res BW 1.0 MHz #/BW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG STATUS

Maximum Power Spectral Density TNVN_11A 5200 Antl

Agllerlt Spectrum Analyzer Swept SA

RL S0G  AC SEMSERULSE ALIGN AUTO 05:51:27 PM Oct 24, 2017

||Center Freq 5 200000000 GHz | Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 TYPE | V] ekt
IFGain:Low #Atten: 30 dB DET|f & & A & A
Ref Offset 0.9 dB Mkr1 5.204 01 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -4.917 dBm
JLog
Center Freq
10.0 5.200000000 GHz
000 1
StartFreq
00 I‘}f T N.hm 5.180160000 GHz
o ' StopFreq
5.219840000 GHz

-30.0 i
-400 y \M il CF Step
““Jw 1 W 3.968000 MHz
Auto Man
-50.0

00 Freq Offset
0Hz
700
Center 5.20000 GHz Span 39.68 MHz
Res BW 1.0 MHz #/BW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG ISTATUS
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Maximum Power Spectral Density TNVN_11A 5240 Antl

Agilent Spectrum Analyzer - Swept SA
g RL RF S0Q  AC SENSE:PULSE ALIGHAUTOD  |05:53:45PM Oct 24, 2017 E
[Center Freq 5.240000000 GHz | Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TVPE TAAAA Y

IFGainiLow  #Atten:30 dB bET

Mkr1 5.243 95 GHz Auto Tune

Ref Offset 0.9 dB
10 dBidiv  Ref 20.00 dBm -5.285 dBm
JLog
Center Freq
100 5.240000000 GHz
0.0 1
StartFreq
00 kw ™ ! \L‘ 5.220060000 GHz
0 f ‘ StopFreq
5.259940000 GHz
300 |

- 1)
400 N L\L. y CF Step
! ’*MIMM 3.988000 MHz
W Auto Man
500 !

00 Freq Offset
0Hz
700
Center 5.24000 GHz Span 39.88 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG STATUS

Maximum Power Spectral Density TNVN_11N20SISO_5180_Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSERULEE ALIGMN AUTO 0606, 31PM Oct 24, 2017

|[Center Freq 5.180000000 GHz | Avg Type: RMS WacTz3456|  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 1010 THPE M Wikffihk
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 0.9 dB Mkr1 5.177 09 GHZ Auto Tune
10dBidiv  Ref 20.00 dBm -4.756 dBm
JLog
Center Freq
100 5.180000000 GHz
0.00 1 |
W_LFN [p— StartFreq
-00 /ff \\ 5.160090000 GHz
o StopFreq
5.199910000 GHz
30.0

00 J} \1 CF Step

LM’ 3.982000 MHz

gt Mgl e >
500

00 Freq Offset
0 Hz
700
Center 5.18000 GHz Span 39.82 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS
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Maximum Power Spectral Density TNVN_11N20SISO_5200_Antl

Agilent Spectrum Analyzer - Swept SA
l RL RF S0 AC SENSEPLLEE ALIGNAUTO 06:10:39PM Oct 24, 2017
[Center Freq 5.200000000 GHz | . Avg Type: RMS TReCE[2245 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold:»10/10 TYPE |11 oot
IFGain:Low #Atten: 30 dB DET|A A A A A A

Mkr1 5.195 13 GHz Auto Tune

Ref Offset 0.9 dB
10dBidiv  Ref 20.00 dBm -5.384 dBm
JLog

Center Freq

100 5200000000 GHz
000 1

. StartFreq

Pl " et e 5.180060000 GHz

-100 / \

a0 StopFreq

5.219940000 GHz

400 / \ CF Step

3.988000 MHz,

W %WWMWM Auto Man
500

=300

00 Freq Offset
0Hz
700
Center 5.20000 GHz Span 39.88 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
MSG STATUS

Maximum Power Spectral Density TNVN_11N20SISO_5240_Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSERULEE ALIGMN AUTO 06:13:08PM Qct 24, 2017

|[Center Freq 5.240000000 GHz | Avg Type: RMS Wac[Tz3456|  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 1010 THPE M Wikffihk
IFGain:Low #Atten: 30 dB DET|& & A A A A
Ref Offset 0.9 dB Mkr1 5.235 14 GHZ Auto Tune
10 didiv  Ref 20.00 dBm -5.354 dBm
JLog
Center Freq
100 5.240000000 GHz
0.00 1 ]
’ _ StartFreq
400 /’” i e \\ 5.220090000 GHz
o StopFreq
5.259910000 GHz
-30.0

400 j \. CF Step
I 3.982000 MHz
500

00 Freq Offset
0 Hz
700
Center 5.24000 GHz Span 39.82 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS
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6.Frequency Stability

Voltage vs. Frequency Stability

Test Test Deviation Deviation Limit .
Mode Channel Ant [ Temp.| Volt. [MHZ] [opm] [opm] Verdict
Temperature vs. Frequency Stability
Test Test Deviation Deviation Limit .

Mode Channel Ant | Volt. | Temp. [MHZ] [opm] [opm] Verdict
7.Duty Cycle (x)
Test Mode Test Channel Ant Duty Cycle[%] 10log(1/x) Factor[dB]
11A 5180 Antl 100 0.00
11A 5200 Antl 100 0.00
11A 5240 Antl 100 0.00
11N20SISO 5180 Antl 100 0.00
11N20SISO 5200 Antl 100 0.00
11N20SISO 5240 Antl 100 0.00
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Duty Cycle_11A 5180 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF SOQ  AC SENSE:PULSE ALIGN AUTO 05:47:04 PM Oct 24, 2017 F
ICenter Freq 5.180000000 GHz | Avg Type: RMS TRAE[1 2345 6 reauency
PNO: Fast —»— Ttig:Free Run THPE |k
IFGain:Low HAtten: 30 dB DETIA AAAAA
Auto Tune
10 dBidiv  Ref 20.00 dBm
Log
104 CenterFreq
A T PP | 150000000 Gz
-10.0 I —
-200
StartFreq
-0 5.180000000 GHz
-40.0
-E0.0
o Stop Freq
5.180000000 GHz
-70.0
Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL b hd FUMCTION FUMCTIOM ‘WIDTH FUMCTION WALUE w Man
2
3 Freq Offset
a
5 0 Hz
6
7
8
9
10
11
<
MSG STATUS

Duty Cycle_11A_5200_Ant1

Agilent Spectrum Analyzer - Swept SA

i RL RF 06 AC SEMNSE:PLLSE ALIGN AUTO 05:49:43PM Oct 24, 2017 F
|Center Freq 5.200000000 GHz | Avg Type: RMS TecEf[za456 requency
PHO: Fast —»~ T1rig: Free Run TYPE Wbttt
IFGain:Low  HAtten: 30 dB DETjA ARG AA
Auto Tune
10 dBidiv  Ref 20.00 dBm
Log
1o CenterFreq
0.00 5.200000000 GHz
-10.0
=200
StartFreq
-0 5.200000000 GHz
-40.0
-50.0
. StopFreq
5.200000000 GHz
-70.0
Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL b hd FUMCTION FUMCTIOM ‘WIDTH FUMCTION WALUE M Man
2
3 Freq Offset
4
5 0Hz
6
7
8
9
10
11
4
MSG STATUS
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Agilent Spectrum Analyzer - Swept SA
il RL RF S0 AC

Duty Cycle_11A 5240 Antl

SEMSEPULZE ALIGN AUTO

0:52:02PM Oct 24, 2017

ICenter Freq 5.240000000 GHz Avg Type: RMS MAE[l 23455 | | reduency
PNO: Fast —»— Ttig:Free Run TPE [Vilbidifheohit
IFGain:Low #Atten: 30 dB DETJAAAAAA
Auto Tune
10 dBidiv Ref 20.00 dBm
Log
100 CenterFreq
000 5.240000000 GHz
100 ——————
0 StartFreq
-0 5.240000000 GHz
400
A0
00 Stop Freq
5.240000000 GHz
700
Center 5.240000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
FreqOffset
0Hz

STATUS

Duty Cycle_11N20SISO_5180_Antl

i RL RF 08 AC SEMNSE.PLLSE ALIGN ALTO 06:04:48PM Oct 24, 2017
|Center Freq 5.180000000 GHz | Avg Type: RMS macfrosase|  Freauency
PNO: Fast —»— Trig:Free Run THPE okt
IFGain:Low #Atten: 30 dB DET|A AAAA A
Auto Tune
10 dBidiv. Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 5.180000000 GHz
-10.0
=200
StartFreq
08 5.180000000 GHz
-40.0
500
0o Stop Freq
5.180000000 GHz
-70.0
Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
Freq Offset

STATUS

0Hz
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Duty Cycle_11N20SISO_5200_Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S0 AC SEMSEIPULSE ALIGN ALTD 060256 PM Oct 24, 2017
[Center Freq 5.200000000 GHz I Avg Type: RMS mafiz3ess| Freauency
PNO: F rg: Free Kun
Foainlow . #Atten: 30 dB DETIAAAAL A
Auto Tune
10 dB/div_ Ref 20.00 dBm
Log
100 CenterFreq
0.0 5.200000000 GHz
-10.0 I l ]
200
StartFreq
A0 5.200000000 GHz
-400
500
00 Stop Freq
5.200000000 GHz
700
Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL X b FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
FreqOffset
0Hz

2
3
4
5
6
7
8
9

STATUS

Duty Cycle_11N20SISO_5240_Antl

i RL RF 08 AC SEMNSE.PLLSE ALIGN ALTO 06:11:24 PM Oct 24, 2017
|[Center Freq 5.240000000 GHz | Avg Type: RMS macfrosase| Freauency
PNO: Fast —»— Trig:Free Run THPE okt
IFGain:Low #Atten: 30 dB DET|A AAAA A
Auto Tune
10 dBidiv. Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 l ~ 5.240000000 GHz
-10.0 ]
=200
StartFreq
08 5.240000000 GHz
-40.0
500
0o Stop Freq
5.240000000 GHz
-70.0
Center 5.240000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 10.13 ms (8001 pts) 8.000000 MHz
| MKR| MODE TRC SCL ® hd FUMCTION FUMCTIOM WIDTH FUMCTION WALUE - m Man
Freq Offset
0Hz

2
3
4
5
6
7
8
9

STATUS




